Pronovost

OPERATOR'S / PARTS
MANUAL

Inverted snowblower

Models
P-S60IV & P-9201V
No. C926 05/2008



ST OUR WEBgp,

B
#Ww. pronovost.ac-°
Copyright © Les Machineries Pronovost Inc., 2008

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

=

© oo ~NO®

10

11
12

[tem Page
gL oo (3 Tt A o o OSSP R 5
S | <. S 6
GENEIAl SAFELY ....ccveeiecee e e 6
% 115 AV T a0 o< = 1o ] o USSR 6
Safety With MaiNtENANCE .......cceeiiee e eraennes 7
S 11 A= oo i R 7
S 11 A A (0= o L= SRS 7
D<o | SRR 8
S 11 A B L= o= S SRSS 8
MaNtENANCEDECAS. ...t 11
S0 o PP 12
GeNEral @SSEMDBIY ...t ee e 12
R = T T | T PP P PSPPSR 13
BasiC Start-Up PrOCEAUIES...........cooeie ettt ee 13
IMAINTENANCE ...ttt bbbt bttt ettt e b bt ne e s 14
R0 =0 =PTSRS PRSP 15
QI o 1] o] LTS oo o T USRS 16
SPECITICALIONS ....eeveciecie ettt e esbe e e eneesreenseeneeeseeseeneennes 18
PAITSLISE ittt 19
Inverted SnowblowersP-8601V, P-O201V ........ccccoiieiininene e 19
Semi-industrial ChUtEPSIG-74861V .........cccoiiiirinineseee e 23
P.T.O. Shaft #190-00471 ......ooiiiiieriieieeeeee et 24
Gear BOX # 190-0149L ......ociiiiieieeieeeee et 25
CYIINAEr 25TROB.......c.eoiiiierieriieieee ettt bbbt 26
HydraulicMotor MLH-315 .......cooiiie e 27
I 0 (U= = S 28
WAITANTY oot e st e sab e s bt e e s be e e sabe e e sabe e e snbe e e saneas 29






INTRODUCTION

Y our Snowblower was carefully designed and we are
confident it will meet your requirements in terms of
quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow &l
recommendations and procedures.

In this manual, the right side of the Snowblower isthe
drive chain side.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dedler.

When ordering parts from your Dealer, please refer to
these numbers for afast and efficient service. Use
PRONOVOST parts for replacement.

When ordering parts from your Dealer, please refer to
these numbers for afast and efficient service. Use
PRONOVOST parts for replacement.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

The model and serial numbers are on the name plate
shown on Fig. 1.

LES MACHINERIES PRONOVOST INC. ST-TITE

MODELE SERIE

FAIT AU CANADA MADE IN CANADA

Figure1

MODEL: &
SERIAL NO.: &
DATE OF PURCHASE: 25




SAFETY

GENERAL SAFETY

WHEN YOU SEE THISSYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol «<SAFETY ALERT» isused in this manual and
on the safety decals on the Snowblower. It warnsyou of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation isthe best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.

It isthe owner’ s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment.

Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 28.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your handsto locate a leak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

7)

8)

9)

Be sure there are no obstructions around the equi pment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventilated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Before operating, make sure the P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.

Before unplugging the chute, always disengage the
P.T.O., stop the engine and relieve all hydraulic pressu-
res.



SAFETY (cont'd)

10) Do not operatein excessiveinclined conditions. Be
careful when turning in slopes.

11) Never operate your Snowblower with missing guards or
without protective devicesin place.

12) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

13) Never aim discharge chute towards people or animals.
Thismay cause seriousinjuries.

14) Always reduce operating speed in slippery conditions.

15) Be careful when backing-up, make sure you have good
visibility.

16) Always be on the lookout for objects which may enter
the Snowblower.

17) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of aproblem.

18) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETYWITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual .

2) Stop engine and relieve al hydraulic pressures before
doing inspection, maintenance or repairs.

3) Never perform any work under the Snowblower whileit
is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) On public roads, use proper safety lights and check
local regulations.

2) Beadert whiledriving ontheroad. Never carry
passengers.

3) Alwaysdisengage P.T.O. while moving from one area
of work to another.

4) Therecommended road speed should be such asto
maintain full control over steering and braking.

5) Becareful while backing up, make sure you have good
visibility.
SAFETY IN STORAGE

1) Provide adequate supports to prevent any accidental
overturning of the Snowblower.

2) Do not let children play in the areawhere the
Snowblower is stored.



DECALS

SAFETY DECALS

The safety decals ara affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If adecal is damaged, lost or
illegible, install a new one. Each decal is shown and
identified with a part number.

A ATTENTION

1- FCW SAFE DRERRateON, PO Cn COFERATIMG M5 TRLRCTRONS
A DHFLRATCRS ML,

v KEER MO, FIET AHD CLOTHGE AW FRELM POWER
[WE{vEM PAETE,

- ATOP ENGIME BEFCHE LEAYYHG THE ECHIIFRERNT,

MACHIME HAS 10 BE COMPLETEL ¥ STOPPED BEFORE
STARTING TOF ADERT O LUBSRICATE.

- EREF PEOPLE AMDIMETS AT SAFF DISTARNCE FROW] MACHINE.

KEER Al CLIARTIS AR SHIELIS iM FLACE.
r
- POUR U FORTTICHRERE ST SECLRIT MAE S_AWRE LES
INSTRUCTHONS DA LE MAMULL Or CPERATHON,

CLARCMRE LES kimImS, FEDS ET wEIDRENTS ELOMGH IS D65
FuFRAENTS WVOAILES S0 RETTATIES,

- VAT D QEATIER LA MACHINE ARRETER LE PO TEUR

- e 1R DL ELEMENT LA WAACHIME PO [FFECTLER
LEMTRETIEN LT L'A|LISTEMENT,

- GARDER LEY GEMY ET LES ASHRRFE & LINE CHETARCE
SCLURTAIRE.

& GARIME Tonrs LES ECRAnd FROTECTELIR Er PLACE
" =T

Figure 2
Part no.: A102

A DANGER

T AMOQID SERICLS INILIRIES, KEEF CLEAR OF
ECAUIPMENT WHILE IN OPERAT ICH,

POLIR EVITER DES BLESSURES GRAVES SE TENIR
LA DE CET ECAMPEMENT LORSQLUI'IL £5T EM
MARLCHE,

Figure 3
Part no.: A101

A ATTENTION

103 AL HOLLY pSiuURILS, KEER AnL
THAWER DRIVE BYSTEM SAFLTY SHICLIHS
IM PLallk.

AL ONLY WITH 510 rpme POWLECH
TAKEET

PLR R EWITLR [OUS HLIFOLTS 1L B RS
SURLECS, GeaRDER ToUS LES PROTEL FE LIS
k" PLALL.

HUunLabr guAavES BRE RIS Bl
IO A& S0 rpm.

Figure 4
Part no.: A107



DECALS (cont'd)

Figure5

-

N

in ATTENTION

FQUR JNE EFFICAGITE WAXIWM
Ol RESSCRAT CE COMPEESSION,
AMSTED CELUI-CI 5ELSH LA
HWETIRE SUIYVAMTE.

PO I A ERFIE Y 011 TR
CORAFRES 5L SPRING ADLS] A%
PER B LI 60 e EAS L EESE ST

m-mmj

Figure6
Deca D

Part no.: 190-06651

A ATTENTION

CETTE PORTE & ETE CONGUE
POUR AMELIGRER LA VISIBILITE
LORSGLE LA NEIGE EST
POUCREUSE. RETIRER CELLECI
LORSGUE LA NEIGE EST
COLLANTE.

THES DCOR WAS DESIGHED TO
HELF IMPROVE QPERATOR ViZION
WHEM OPERATING M POWDER
SHOW CONDHTIQNS. YOU MaY
REMOVE THES DOGR WHEN
BLOWING WET SHOW,

Part no.: 190-07611



DECALS (cont'd)

A\ DANGER

oHIELD MISSING
D0 NOT OPERATE

A\ DANGER

Adfif B JdamTihif iy
romus Ogmbacd Pl E AP sigeRrE

FOTATING CFIVELINME BEEIEP CLBERE
COowiNE F CAN CACHE D8 4N FEEIT AGRIPFER WEAEMELMTS

MEEF AWAY NE FAS ACTICNHER 5AHS :

F5 0 WUEL TP 5 IR TR 5
OO HET QFERATE WITHOUT 1:#: ! e it
AuL OFogD e, TRAC TN AMD | Jriar TEUTEE R g | A BeSCTRHE
FORRPMEML SINTLEG VP IVRCE | m s b1 L1 &
UievlLenl G SFCUmEL Y LIS F T arE= O L &1RFI 1

AFIAT i Al THITH PR TR b= = etk
CHHIVF LIWE farE1Ds 1T TURY | 5 aufumk e Sf LES ENVELTWFPES
FEIER I« TS T D' T 1% [HLINRERNL N R LTI C Yo
WEE GLIA L LUAIMF OF TITRK
LT

Figure10
Part no.: A 109 Figurell
Part no.: A108
- 10 -




DECALS (cont'd)

MAINTENANCE DECALS
AJUSTEMENT RECOMMANDE POUR
LES VALVES D'AMORTISSEMENT. The maintenance decals indicate the points requiring
(IMPORTANT: LA PRESSION %l}' RE |ubrication. Refer to maintenance section for more

ATTENTION

CHECK OIL LEVEL
PERIOMHCALLY.

= GHUTE: 1000 A 1200 P&
+« TAMBOUR ROTATIF: 1800 A 2000 PS

ADJUSTMENT RECOMMENDED FOR
CUSHION VALVE. (IMPORTANT: THE
PRESSURE MUST BE EQUAL ON
EAGH 5IDE.)

« CHUTE: 1000 TQ 1200 P3I
« ROTARY DRUM: 1800 TO 2300 PSI

VERIFIER LE NIVEAL

Figure12 D'HUILE PERIQDIQUE-

Decal G Part no.: 190-10991 MEMT.
Figurel4 Part no.: A104
Figurel5 Part no.: A 106

Figure13

-11 -



ASSEMBLY

Figurel6

-12 -

ASSEMBLY

1

2)

3

4)

5)

6)

The Snowblower is shipped partly assembled.

Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

Install P.T.O. shaft onto the snowblower rotor.

Y ou must put the shear pin end to the tractor PTO
output shaft and the other end on the snowblower
rotor shaft. Then attach safety shield support
chain as shown. WARNING: The telescoping
tubes of the drive shaft must never be allowed to
bottom out whilemaintaining aminimumoverlap
of 6 inches.

If youinstall ahydraulic cylinder on the chute
deflector, use model 25TR08 cylinder.

When installing chute, grease the groove of the
UHMW dlidein order to prevent the corrosion of
the rim of the chute.

Install the chute rotation mechanism.



STARTING-UP

START-UP PROCEDURES

1) Checkail level ingearbox. Adjust to required oil
level as per drawing in Parts List section. Use
SAE80W90ail.

2) Lubricateall pointswithagood quality
multipurpose grease.

3) Check chain take-up adjustment. The spring
mai ntaining the tension must be compressed to a
length between 3" and 3 1/4" (Fig. 17).

Figurel7

4) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 28.

5) Make sure of a540 RPM input to your

snowblower.

6) Check impeller adjustment. Thetip of the blades
should be approximately 1/8" to 3/16" fromthe
discharge wall of the drum. If necessary, adjust
with the take-up screws provided.

7) Inorder to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

8) Adjust the hydraulic flow in order to have agood
control of the rotation speed of the chute.

- 13 -



MAINTENANCE

1)

2)

3)

4)

5)

6)

7)

Wipe off all greasefittingswith a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

Repair or replace damaged grease fittings.

Lubricate al grease fittings every 8 hours of
operation.

Qil drive chain every 8 hours of operation.

Lubricate P.T.O. shaft as indicated bel ow:

Pull out the P.T.O. and lubricate between the two
tubes with high quality low temperature grease.

Check ail level in gear box once amonth. Adjust to
required oil level as per drawing in PartsList
section. Use SAE 80W90 oil.

Check tension of drive chain every 24 hours of
operation and adjust if necessary.

8)

9

Check for tightness of bearing collars every 48
hours of operation.

Change gearbox oil once ayear. Adjust to required
oil level as per drawing in Parts List section. Use
SAE 80W90 ail.

10) Check al nuts and bolts once ayear. If necessary

use torque chart on page 28.

11) Standard scraper blades are reversible. Reverse

when one edge is worn out.

12) Always use recommended shear bolts.

13) UHMW dlides do not require lubrification except at

-14 -

the end of the season in order to prevent corrosion
of steel componentsthat are in contact with the
UHMW material.



STORAGE

1) Storethe Snowblower in acool, dry place. 5) Thoroughly inspect al parts of the Snowblower.
Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.
3) Keep dl piston rodsin the retracted position. This
will assure better protection against the elements. 7) Lubricate al points before storage.

4) Clean your Snowblower.

- 15 -



TROUBLESHOOTING

PT.O.SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of crossjournals.

- Insufficient lubrication.

- Excessiveworking angle.

- Followlubrication
recommendations.

- Replace defective U-joints.

- Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust 3-
point hitch in order to positionthe
snowblower further away from
tractor.

- Gripping or premature wear of
telescoping members.

- Toomuch dliding under load.

- Tubeoverlaptoo-short: minimum
recommended is6".

- Insufficientlubrication.

- Contaminants (sand, etc.).

- Avoidraising snowblower while
inoperation.

- Readjust 3-point hitchin order to
position the snowbl ower closer to
the tractor.

- Followlubrication
recommendations.

- Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

- Pinor orifice contaminated by
sand, ice, etc.

- Telescoping memberstoolong,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitchin order to
position the snowblower further
away from tractor.

- Premature wear of guard tube
bearingring.

- Lack of lubrication.

- Wronginstallation of guard chain.

- Part of the guard in contact with
the equipment.

- Followlubricationinstructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearingrings.

- Cut or deformed safety guard
tubes.

- Tubesin contact with the
equipment.

- Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

- 16 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

Tractor RPM too low.

Gap too wide between impeller
bladetip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to a minimum
of 540 RPM.

Adjust impeller bladescloser to
drumoutlet (1/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early

with snow still in the Snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to a minimum
of 540 RPM.

Make sure the Snowblower is
completely empty before reducing
RPM, especialy on tractors with
foot controlled RPM.

Repare clutch.

Reduce travel speed.

- Remove the access door.

- Theimpéller will not turn.

Shear bolt broken on drive shaft.

Replace shear bolt.

- Theauger will not turn.

Shear bolt broken on drive shaft.
Shear bolt broken on auger drive
shaft.

Broken drive chain.

Replace shear bolt.
Replace shear bolt.

Fix or replace chain.

- Therotating drumwill not turn.

|ce accumulation.
Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

- Therotating drumwill not hold Cushion valve setting too low - Reset cushion valve up to 1800
it'sposition when blowing viathe psi (max)
spout Tension of the spring in drum - Increase tension of spring by
locking mechanisminsufficient adding shim(s)
- The chute will not turn. |ce accumulation. - Removeice.

Wrong hydraulic connections.

Check hydraulic connections.

- 17 -




SPECIFICATIONS

P-8601V P-9201V
Horse power recommended 50to 75 HP
Working width 86" 92"
Cutting height 31"
Impeller diameter 28"
Depth of drum 12"
Impeller blades 4 curved blades

Number of shear bolts

1 for impeller, 1 on auger drive

Size of impeller shaft

1.575" (40 mm)

Impeller RPM 540 RPM
Number of augers 1
Drive chain No. 80

Scraper blade for snowblower

Std. ® Standard steel (1/2" x 4")

Opt. ® CHT-360 steel (1/2" x 4")

Opt. *CHT-360 steel (1/2" x 6") sharpened

Opt. * TIVAR 88™ (1" x 54"

Opt. ® Stainless Stedl (/2" x 4")

Rear mount scraper blade Option
Plow blade for rear mount scraper blade Opt. ® Standard steel
Opt. ®* TIVAR

Opt. ® Stainless steel

Chute

Semi-industrial chute with cylinder on the deflector

Chute rotation mechanism

Hydraulic with motor included
UHMW dlide included

P.T.O. No. 6

Auger bearing 11/2"

Hose support Included

Hitch category Category 2

Weight (approx.) 1200 Ibs 1600 Ibs

Design and specifications subject to change without notice.

- 18 -




SNOWBLOWERS P-8601V P-9201V

170-04471R1

=2\
“ Y S
QS
. S
/ . V/ \/@

VAN
VY
€

/P

_’;;7 N . - >
® /@O
® . _ /’
=
®

-19 -



SNOWBLOWERS P-8601V & P-9201V

REF. PART #
1 120-06701

1 120-06311
2 140-00812
2 140-00832
2 140-15041
2 140-15051
3 319-38310
4 120-03953
5 D-600-51
6 51472
7 25TRO8
8 8149
9 300-38310
10 110-21091
10 110-21081
11 8374
12 110-10271
13 110-02402
14 Std.
15 9688
16 300-38250
17 346-45000
18 376-44000
19 300-38310
20 110-16481
21 Std.
22 FD207
23 SAG207-20
24SAGFD207-20-C
25 160-03942
26 8009
27 190-01401
28 300-46400
29 110-01052
30 160-06511
31 8184
32 9287
33 150-00332
34 150-01491
35 300-32340
36 110-18821
36 110-05971
37 6466
38 300-40280
39 190-01491
40 8199
41 MLH-315
42 8369
43 130-08162
44 300-38280
45 323-36160
46 110-04182
47 300-38400
48 300-40310
49 110-01341
50 302-46580
51 300-36250

DESCRIPTION QTy

P-8601V P-920IV
Frame for P-860IV (from serial # 27619 and UpP) ...cvvvviiiiiiiiiii i,
Frame for P-920IV (from serial # 27619 and UpP) ...ccovvviriieiiiiii i, - 1
Standard steel reversible scraper blade 1/2" x 4" x 84 1/2" Ig oevvvviviiiiiiiiiinnns 1 -
Standard steel reversible scraper blade 1/2" x 4" x 90 1/2" Ig «oevvvviviviiiiiiinnns - 1
Stainless steel reversible scraper blade 1/2" x 4" x 84 1/2" Ig vecvvviiiiiiiiiiinnnnn. opt. -
Stainless steel reversible scraper blade 1/2" x 4" x 90 1/2" Ig «vevvvviiiiiiiiiinnns
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lockwasher .............cocoeviiiiiiiininnns
Semi-industrial ChULE ... e
T R G
Hitch pin Clip (CPT32H) vt e eaens
Cylinder 2.5" X 8" Standard ......c.oieiiiiiiiiii i
U-shaped UHMW £ 14" 0. ..ot eens
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .........cooiviiiiiiii e
(O] oF- TT oW U E=Tde [ oo 1Y =T PP
(O] oF- TT oW U E=Tde [ e 1Y =T PP
Adjustable clamp fastener (Welded) ......couiviiiiiiiii
Threaded tube for idler adjustment .......ccovieiiiii e aas
Threaded rod for idler adjustment + nut 7/16" NC ......cccoiiiiiiiiiieeenn
Grease fitting 1/4"-28 900 .. i
COMPIESSION SPIING «ututtitetittet ettt ettt ettt st e e e e e e e e e e e e et eaenereaneeanns
Bolt 7/16" NC x 1" Ig + nylon I0CKNUL . ..cuvniiiiiii e
Nylon locknut 5/8" NC thin ..o e
Flat Washer B5/8 " ... s
Bolt 7/16" NC x 1 1/2" 1g + nylon IoCKNUL .....cvveiiiii e
(O] o 11 W TUE- T o [F PP PP
Grease fitting 1/4"-28 Straight .....cccvuieiei e
Flange (for 2 grease fitting) ...ocovvuiiiiiiiii e
Bearing 1 1/4" (with eccentric collar for FD207) ......cccoiriiiiiiiiieeees
Bearing 1 1/4" + flange & 2 grease fitting (straight) + eccentric collar .............
Spacer 1 1/4" i.d. x 1 5/8" 0.d. x 5/32" thick ....ccciviiiiiiiie
Brass bushing 1 1/4" i.d. x 1 1/2" 0.d. X 1 3/168" Ig evviiiiriiiiiiiiii s
Chain No. 80 X 71" Ig (771 IINKS) veuvuiniiiiiiee et e e
Bolt 3/4" NC x 3" Ig + nylon IoCKNUL .....ouininiii e
01T
Spacer 3/4i.d. X T 1/4" 0.d. X 3/4" 19 ceuiuiiii e
Sprocket B0ATO + Shearplate ..o.cvuvieiiiii i e
IdIEr SProCKET #B0 ..o.uiiiiiiii i e
Lo L=Y g ol 1AV T o o
Bushing 1/4" d.i. x 7/8" d.e. x 3/4" Ig (welded) .........ccoieiiiiiiiiiiieens
Bolt 1/4" NC x 2" Ig + nylon 1ocknUL ......oooeii e
Auger drive shaft 32 13/16" Ig overall (includes no. 34 and Nn0.37) ...................
Auger drive shaft 35 13/16" Ig overall (includes no. 34 and N0.37) ...................
Splined adaptor 1 1/4" - 19 splines (welded) .......ocoiviiiiiiiiii e
Bolt 1/2" NC x 1 1/4" Ig + lock Washer ........cooviiii e
Gear box T27D Modified .....eeeeee e
Adjustment plate for gear box + 4 nuts 1/2" NC ...
Hydraulic Orbit motor with cushion valve ...
Key for Nydraulic MOTOr ... oot r e e e eeenees
LT T o PP
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut + flat washer .............c.cocveiiiiiinnns
Hexagonal socket set screw 3/8" NC X 3/8" Ig ..cuoviviiiiieiiiiiiiieee e
SProCcket O t00Th .oui i e
Bolt 7/16" NC x 3" Ig 4+ nylon IoCKNUt ....coiiiiii e
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut + flat washer .............cocoviiiiiiiiinns
Retaining braCket ... .couvriiii e
Bolt 3/4™ NF x 6" Ig 4+ nylon 1oCKNUL .....ciiniii e
Bolt 3/8" NC x 1" Ig + lock washer .......coooviiii e

-20 -

o
ke

RPN ©O
N N L

=) N2, NN_L,ENN_L,NN_,NN -, a0, R, NN, N -
AN, N NN, a0 =R AN N A

AN _LNN_LNN_ 2 -
BAN_NNN_NN_ S a0 -,



SNOWBLOWERS P-8601V & P-9201V

REF. PART # DESCRIPTION QTYy
P-8601VP-9201V

52 110-22771 Left QUANA .. 1 1
53 110-15691 (U] 0T 01Tl 11 (o] T TP PPPNt 1 1
54 300-46400 Bolt 3/4" NC x 3" Ig 4+ nylon [oCKNUT .....viiiiii e 2 2
55 140-11142 3-POINTS SIAE DA ...t 2 2
56 Std. Hitch pin Clip 1/8" X 2 O/ 18" . aaas 7 7
57 9269 PiN CaAtEgOrY 2 .. 2 2
58 300-40325 Bolt 1/2" NC x 1 3/4" Ig + nylon locknut+ flat washer 7/16" ............cccooiianns 8 8
59 UCFD208-24 Bearing 1 1/2" + flange & 2 grease fitting (straight) ..........c.coooiiiiiiin. 2 2
60 110-18831 UG T e et 1 -
60 110-02451 UG T e et - 1
61 302-46610 Bolt 3/4" NF x 6 1/2" Ig + nylon IoCKNUL ........oviuieiiii e 2 2
62 110-15681 Left IOWEr NITCR . ..ee e 1 1
63 110-22761 RiGht QUArd ... 1 1
64 9685 Key 3/8™ X 3/8" X B 11/18" g et 1 1
65 110-34401 Impeller 28" @ - 4 blades (from serial # 27619 and UP) ....cccevviiiiiiiiiiiiieee 1 1
66 190-01411 Bolt 5/8" NC x 1 1/2" Ig + lock washer (ass'd with locktite 242) ..................... 1 1
67 110-15682 Right lower hitCh ... e 1 1
68 130-58731 Deflector (from serial # 276719 and UP) «oeouieiniiiiiiii e 1 1
69 300-38250 Bolt 7/16" NC x 1" Ig + nylon [0CKNUL .....ouiuiuiiii e 4 4
70 190-00471 P T 0. Shaft e 1 1
71 110-06041 Splined adaptor 1 3/8" - 6 SPlINES ...couiuiiiii e 1 1
72 9281 SProcket BOAI0 T T T/2M B e 1 1
73 uUC208-24 Bearing T T/ 2 o 2 2
74 FD208 Flange for 2 grease fitting .....c.ouoiiiieiiii s 2 2
75 130-38702 Interior chain QUAard ... 1 1
76 300-36250 Bolt 3/8" NC x 1" Ig + nylon loCknUt .....c.iiniiii e 4 4
77 110-20811 (74 071 f 10T ) {o] g-TUT o] o Yo ] o AP PPN 1 1
78 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon 1oCknut ........ceoviiiiiiiiiiiiiie s 4 4
79 300-32220 Bolt 1/4" NC x 3/4" Ig + lock Washer ..o 1 1
80 300-32250 Bolt 1/4" NC x 1" Ig + nylon [oCKNUT ....oviiiiiiii e 2 2
81 140-13071 HOSES MOUNTING PIAte ..uvnviiiiei e e 1 1
82 110-01112 Mounting SUPPOIt PIAte .. ..uiieieiii i 1 1
83 Std. Cotter PN 1/8 T X 1 e aeas 1 1
84 140-04081 Scraper blade (hardened steel, not sharpened, reversible) 1/2" x 4" x 84%"Ig.... opt. -
84 140-04091 Scraper blade (hardened steel, not sharpened, reversible) 1/2" x 4" x 90%:" Ig ... - opt.
85 140-04141 Scraper blade (hardened steel, sharpened, not reversible) 2" x 6" x 84%" Ig.... opt. -
85 140-04151 Scraper blade (hardened steel, sharpened, not reversible) 2" x 6" x 90%" Ig .... - opt.
86 110-10391 TIVAR scraper blade holder 3/8" x 5%" X 847" Ig .coiuiiiiiiiiiea opt. -
86 110-10381 TIVAR scraper blade holder 3/8" x 572" x 902" Ig ..c.cocvviiiii - opt.
87 190-01331 TIVAR scraper blade 1" X 84712 Ig ...ouuiuiiiiiiiii e opt. -
87 190-01321 TIVAR scraper blade 1" X 90 2" Ig iuviuiiiiiiiii e - opt.
88 140-03991 TIVAR scraper blade support 1/4" x 2" X 842" Ig ..ooeiviiiiiiiiiieeeeas opt. -
88 140-03981 TIVAR scraper blade support 1/4" x 2" x 90%" Ig .coviiiiiiiiiiiiciiicce e - opt.
89 319-38370 Plow bolt 7/16" NC x 2% " Ig + nut & lock washer (9) ........cccooviiiiiiiiiiinnn. opt. opt.
90 140-07881 SUPPOIT PIAte (2) e e opt. opt.
91 110-10244 Cylinder fastener (right Side) .......oiiiieiiiii e opt. opt.
92 300-44550 Bolt 5/8" NC x 5% " Ig + nylon locknut (4) .....coooiniiiiii e opt. opt.
93 110-10243 Cylinder mounting attachment (left side) ........cooiiiiiiiii e opt. opt.
94 51472 Hairpin cotter (CPT32H) (8) ..cuuiuiiiiiiii e opt. opt.
95 D-600-51 PN 1 X 3 g () e opt. opt.
96 300-46370 Bolt 3/4" NC x 2% " Ig + nylon locknut (4) .....cooeiiiiiiiii e opt. opt.
97 25TRO8 Cylinder 2% " x 8" standard (2) .....ccvuiiiiiiiiiii i opt. opt.
98 190-02591 Hose 3/8" x 16 1/2" Ig + 2 fittings BUT06 (2) ....oviviiieiiiiiiiiiiiiiiieeeee s opt. opt.
99 190-02581 Hose 3/8" x 19" Ig + 2 fittings BUT06 (2) ...o.iviniiiiiiiiiiiiiiiieiee e opt. opt.
100 5856x6x6 QT 3 8 NPT (2) e e opt. opt.
101 130-30421 [ o YT 0] o] o o] o PP opt. opt.
102 110-18811 Rear mount scraper blade frame ... opt. -

-21-



SNOWBLOWERS P-8601V & P-9201V

REF.

102
103
103
103
103
104
105
105
106
106
107
108
109
110
111
112
113
114
1156
116
117
118
119
120
121
122

PART #

110-08341
140-12021
140-11171
140-15271
140-15281
319-38310
190-04721
190-02172
130-24501
130-09072
321-38355
190-02193
321-40310
140-09571
300-54460
140-10571
Std.
302-46520
110-15201
150-05961
336-38000
Std.
TSB-74104
300-38250
300-38310
1560-12741

DESCRIPTION QTty

P-8601VP-9201V
Rear mount scraper blade frame ... ..o - opt.
Plow blade (standard steel, reversible) 3/8" x 4" x 85" Ig.....cccovviiiiinnnnns opt. -
Plow blade (standard steel, reversible) 3/8" x 4" x 91" Ig ....coovviiiiiiiiiiiiiiiiinns - opt.
Plow blade (stainless steel, reversible) 3/8" x 4" x 85" Ig ....cocovviiiiiiiiiiiiiiinins opt. -
Plow blade (stainless steel, reversible) 3/8" x 4" x 91" Ig ....coovviiiiiiiiiiiiiiiiinn, - opt.
Plow bolt 7/16" NC x 1%" Ig + nut & lock washer (9/860) (11/920)................ opt. opt.
TIVAR plow blade 1" X 4" X 85" Ig euiuiuiiiii e opt. -
TIVAR plow blade 1" X 4" X 91" Ig ceueuieiiii e - opt.
TIVAR plow blade support 84 1/4" Ig ..uuiiieiiiii e opt. -
TIVAR plow blade support 90 1/4" Ig cuvuiriiieiiiiie e e - opt.
Carriage bolt 7/16" NC x 2 1/4" Ig + nut & lock washer (9/860) (11/920) ........ opt. opt.
Proximity indicator (2) ..o e opt. opt.
Carriage bolt 1/2" NC x 1 1/2" Ig + nylon locknut (2) ......c.cooiiiiiiiiiiiees opt. opt.
Spacer 1/8" x 1" x4 1/2" Ig + nylon locknut .........coiiiiiiiiiiiieee 2 2
Bolt 1 1/4" NC x 4" Ig + nylon IoCKNUT ......ouiiiiiii s 1 1
BaCK Plate . .euiet i aas 3 3
Lynch pin T/4" X 1 B/ s 3 3
Bolt 3/4" NF x 5" Ig + nylon locknut ..o 2 2
[ (o T I U o] o To] o AN PP 1 1
Pin category 2 (1" diameter) (top liNk) .....ooeieiiiii s 1 1
NUTL 7/ 8™ N C ettt et e e e e e e e e aas 4 4
RO PIN B/ T B X 2 e 2 2
Hoses support for deflector cylinder ..o opt. opt.
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" .........ccoviiiiiiiiiiiinnnns 3 3
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut + flat washer 3/8" ............ccvvinnen. 4 4
Flat WasSher ... e 4 4

- 22 -



SEMI-INDUSTRIAL CHUTE PSI G-74861V

170-03523

REF. PART # DESCRIPTION QTy
1 110-22853 CRULE DaSE ot 1
2 110-22521 Lower chute defleCtor ... e 1
3 110-22511 Upper chute defleCtor ..o e aaeas 1
4 140-14041 (0] o ¥ = o3 1T [ oY P 2
5 130-22893 o= 1= o Y- 1= IS 1
6 8376 Adjustable clamp fastener (welded) .......cviiiiiiiiiii e 1
7 150-05311 Spacer for CoONNECTING FOd ....uiiii e aenes 2
8 378-36500 LA T 1= 2
9 300-40380 Bolt 1/2" NC x 2 3/4" Ig + nylon locknut & washer ...........c.cooiiiiiiiiiiiinnnnn. 2
10 Std. Grease fitting 1/4"-28 straight ........cocouiiiii e 8
11 346-37000 Ecrou & blocage de Nylon 3/8" NC ..........uuvuiieiieieeeeeiieeieiieee e e e e e e e eeeeiaans 2

-23-



PT.0. SHAFT # 190-00471 e

2 332 5 & ? ] 9 g 2 12 11
SRS LAY IR SR et
v . Y 'y TR Y- B Y R SN
Uiy b e e R Y 0 S
. = ]
N
I s 1N W17 B9 12 | | "
AL =" K
26 26 )
% \ﬁ?‘:‘ : - .
"-'::;',i & _ & ‘e
.-"'".-. v |
‘|zu oy 22 || 22 ,,
23
REF. PART # DESCRIPTION QTty
1 8237-1 Safely SNEAr YOKE ...eiiii s 1
2 8238 U joint + 4 retaining rings + 1 grease fitting .......cooeiriiiiiiiii e 2
3 8061 RETAINING FINQ ettt et ettt e et e et e e e ra e e e aenanens 8
4 8110 LG 1T LT ) 1 4oV PP PPT 2
5 8240 YOKE fOr QULET TUDE ettt e e e e e aas 1
6 9210-E StOPPEr fOr OULEN TUDE ...t 1
7 9212-121 (O 101 =T g U o T PP 1
8 8077-121 oY= g (U o 1= PP 1
9 8075 Stopper fOr INNEI TUDE ... e 1
10 8239 Yoke fOr INNEr tUDE ...t 1
11 8363 (070 1= 4 PR 2
12 8250 Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) .........c.cccoiiiiiiiiiiiianene. 1
13 8241-1-121 P.T.O. section, side with safety shear bolt, outer part, with protector ..............c.cocoiiieininnne. 1
14 8242-121 P.T.O. section, side without safety shear bolt, inner part, with protector ............................ 1
15 8243-1 Adaptor With YOKE STOPPET . ..uiiiiiii i et 1
16 8244 YOoke and Shearplate ........oeiuiii i 1
17 9205 Baall e et 17
18 8071 (1T T 1] o o [P RPPN 1
19 8218 Safety shear bolt MTO X BOMM ..o et e e e eeas 1
20 8246 Bearing ring for outer guard tube ........ ..o 1
21 8245 Bearing ring for inner guard tUbe ...... ..o e 1
22 8109 ] o] o] o =1 P PTPP 6
23 8248-121 OULET ShIEId .. e 1
24 8247-121 oY T=T =] Y11 Lo PP 1
25 8249-121 Complete ShIeld ... e 1
26 8303 SafELY ChaIN . e 2



GEAR BOX # 190-01491 (120 modiiea

AT

T

LE]

REF. PART # DESCRIPTION QTY
1 8043 L0 1713 T« [ PO PPP 1
2 30208-A ROIIEr DEAMNG ..neeieii e 2
3 8045 Inside CIrClip SOMIM ... e e et 2
4 8046 Oil sEAl 40 X B0 X T 2MIM L.ttt et ettt et e e et e 2
5 8047 AdJUSTING WaASNET L. e e ettt 1
6 8048 (G 1T T A - TP PP 1
7 8049 Outside CIFCHIP AOMIM ..t ettt ettt e e et et e et ra et e eaeaanens 1
8 30207-A ROIIEr DEAMNG e et aas 1
9 8051 ] o F- Yot =T g 4 o T PP TP 1

10 8052 AdJUSTING WaASNET Lottt e e a e 2
11 8053 Oil SEAI 35 X 72 X T 2MIM Lttt ettt e e e e e aas 1
12 8054 Side shaft (17" - 19 SPHNES) ...ueie e e e e e 1
13 8055 INSIAE CIFCIIP 7 2MIM e ettt a e et et e e e e e neees 1
14 6207-2RS Ball DEAMNG .oeeeie et e 1
15 8057 Outside CIrClIP BBMIM .. et e e 1
16 8058 AdJUSTING WaASNET Lottt a e 1
17 190-01492 IMpeEller Shaft 1.5 7 D ettt eeaa 1
18 8060 (G 1T T A S PP 1
19 --- Use SiliCONe CAUIKING . ...vieii ettt -
20 8062 (7o) LY O Qi 7 3 4 o o o W PP PPN 4
21 8063 (070 V7Y PP 1
22 8064 (011 1=V o [0 TP PPPPRPIN 1
23 8065 RV =T o) o (U T PR 1

-25-



CYLINDER 25TRO08

REF.

©CoOoNOOOPWN =

10
11
12
13
14
15
16
17
NI*
NI*

15050

20 1/4”
PART # DESCRIPTION QTY
See #RK25TR O-ring T/8M X 2 4 X 2 2 e 2
See #RK25TR Back-up 272" 0.d. X 3/T8 @ c.oiriiiiiiiii i e 2
See #RK25TR O-ring 3/168™ X 2 /8" X 2 2 s 1
See #RK25TR O-ring 1/168™ X B/8™ X B/ e 1
See #RK25TR O-ring 1/8" X 1 1/8" X T B/8 e eas 1
See #RK25TR Back-up T 3/8" 0.d. X T/8 M @ ciuiiiiitiiiiiiii e e 1
See #RK25TR Wiper 1 1/8" i.d. X 1 B5/8" 0.0, ciiiiiiiiii e 1
492401 YOKE (fOr 212" TUDE) cuviii it e 1
338-46000 T 1
4924-31 LTy o o T 1
491980 PiSTON 1O T /8 o 1
491668 CYliNAer DoAY 2 2 B et 1
492421 Head (fOor 272 TUDE) iuiei e eas 1
300-36355 BOolt 3/8" NC X 24" 4 NMUT .ttt et e e e aeaes 1
336-36000 I LU G /1 N 8
Std. Threaded rod 3/8" NC X 12" Ig ceuiuiuiiie i e 4
458599 YOKE (fOr T T/8" TOQ) cuneiniiiiii i e e e 1
8183 T T IR T oo i 1 =1 g 11 T 2
RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3,4, 5,6, & 7) cvovviiiiiiiiiiiinnnnnns. 1

*NI = NOT ILLUSTRATED

- 26 -



HYDRAULIC MOTOR MLH-315

CUSHION VALVE Sy
H110 =k

MOTOR -3,
A0 R

REF. PART # DESCRIPTION QTY
8368 St OF SBAIS ittt e 1
11 8369 Key for "Orbit" MOTOr ... e 1



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ <:> @ Grade 8* @ @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 32.5 39.3
3/8 9.53 20 23 271 31.2 35 42 475 57.0 45 54 61.0 73.2
7116 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 1085 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 5424 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
118 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
114 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 2467.9 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__ ||cradear (O (& Grade 7T (7) Grade 8T (1)
— €
§ 5 g T_—E’ Torque Torque Torque
. e
= -ZE Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 271 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 | 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 25 108 130 | 146.3 176.2 186 205 252 277.8 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 1.5 52 64 70.5 86.7 0 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 1789 203.3 206 242 | 2791 3279 246 289 | 333.3 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do
not apply if extreme pressure lubricants are used.

- 28 -




WARRANTY

PRONOVOST warrants this product to the initia
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Hydraulic cylinders are covered by the manufacturer
of these items.

The PTO shafts are warrantied by the manufacturer
and cover only defects in material and workmanship,
and is conditional to recommended use and installation
only.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation islimited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

- 29 -









Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#28327 to #30835
	Return general index
	Return inverted index
	P-860IV, P-920IV
	PSIG-7486IV
	190-00471 (T60)
	190-01491 (T27D MODIFIED)
	25TR08
	MLH-315, H110
	Following year
	Previous year

